
News SUMMER 2020

Lennon, Smith, Souleret Engineering, Inc.
LSSE News is published for the benefit of our clients, associates and friends.  
www.lsse.com   |   info@lsse.com
Headquarters Office:  846 Fourth Avenue, Coraopolis, PA  15108    
(412) 264-4400   |   (412) 264-1200 Fax
Branch Office:  4536 Route 136, Suite 1, Greensburg, PA  15601     
(724) 837-1057   |   (724) 838-9811 Fax
Branch Office:  10560 Walnut Street, Albion, PA  16401 
(814) 756-4384   |   (814) 756-5638 Fax
Managing Principals: 
Kevin A. Brett, P.E.
Ned Mitrovich, P.E.
Jason E. Stanton, P.E.

Visit www.lsse.com

SUMMER 2020 44

LSSE Recent Project Awards - NAIOP
Chapman Westport Business Park by Chapman Properties
LSSE would like to congratulate Chapman Properties for winning the Best 
New Business Park award at the 2020 NAIOP Awards Banquet.  LSSE 
provided civil site/permitting for all parcels  developed at Chapman Westport 
including the recently completed Building 100/200, GE and currently under 
construction Parcel A by Hillwood.  Parcel A improvements include private 
access drives, utilities, stormwater conveyance facilities, 1,000 parking 
spaces, 90 truck docks and 163 trailer spaces.
The Stormwater Management System 
for the development includes an 
interconnected system of vegetated 
swales, rain gardens, forebays, and 
four stormwater detention facilities 
to distribute stormwater throughout 
the development mimicking 
predevelopment stormwater discharge 
characteristics.
Work included preparation of site development plans including grading, 
drainage and utilities; street lighting plans; sanitary sewers and waterlines; 
erosion and sedimentation control plans, report and details; stormwater 
management report; post-construction stormwater management report and 
roadway design.  LSSE prepared PaDEP Chapter 105, U.S. Department of 
the Army Corps of Engineers 404 joint permit to disturb approximate 0.71 
acre of wetlands and a dam breach permit to remove an abandoned mine 
pond on the property.  LSSE also provided survey stakeout services for the 
construction of each parcel. 

Mill 19 by Regional Industrial Development Corporation
LSSE would like to congratulate Mill 19 by Regional Industrial Development 
Corporation (RIDC) for winning the Green Building award at the 2020 NAIOP 
Awards Banquet.  LSSE provided civil engineering and surveying services 
under a subcontract to the Site Architect, MSR Design, for a multi-phased 
adaptive reuse of a 1,300 foot-long, historic steel mill located within the 
Hazelwood Green development.  This project is a 170-acre brownfield 
site that is being transformed into a highly 
sustainable, mixed-use development.  The 
design positions the new building as a box 
inside the steel structural frame of the old mill.  
It will house office space; areas for design, 
prototyping, and testing; and public areas, with 
tenants including Carnegie Mellon University’s 
Advanced Robotics Manufacturing Institute.  
The project has been designed to include sustainable measures to meet the 
goal of achieving LEED-NC v4 Gold certification and near net zero energy 
usage including rainwater harvesting, solar panels and the adaptive re-use 
of existing site materials.
LSSE’s scope of work included surveying services including supplemental 
topography, property survey, lot consolidation and subdivision plats; 
stormwater management and post-construction stormwater management 
facility design; PaDEP NPDES permitting, and utility coordination and 
preparation of rainwater harvesting water balance calculations.  Construction 
plans included construction details for the rainwater harvesting and site 
amenities; grading, drainage and utility plans; construction specifications and 
details; permitting for modification of existing rain gardens and stormwater 
facilities; and construction of an interactive water feature area.

LSSE Recent Projects
Center Township Water Authority River Intake and Residual Waste Processing Facility - Complete
LSSE completed design; permitting and construction phase services for the Center Township Water Authority (CTWA) new river intake and residual waste 
processing facilities of which support their existing 3.0 million gallons per day (MGD) Interim Water Treatment Facility in Beaver County, Pennsylvania.  These 
facilities are part of the project scope that were necessary to accommodate and support construction of an Industrial facility in Neighboring Potter Township.
The new 5 MGD River Intake is a multistory facility that collects raw water from the Ohio River using tunnels constructed below the river bed.  Once collected; 
raw water is lifted to the treatment facility using high pressure vertical turbine pumps.  The pumps are fitted with specialty composite bearings and a clean 
water lubrication system to reduce wear caused from the abrasive Ohio River water. Similar systems are used for power plants and other critical infrastructure. 
Construction of their facility was completed with multiple contracts with Trumbull Incorporated and G.M. McCrossin, Inc. being the principal contractors.
The new Residual Waste processing facility is located adjacent to the Interim Water Treatment Facility and the 
proposed Water Filtration Plant site.  Backwash water from the 3 MGD Interim Water Treatment Facility is treated 
in this facility prior to discharge to the Ohio River.  The area available for this facility was limited and prohibited 
the use of lagoons or similar solutions.  LSSE performed bench scale testing and water treatability studies to 
determine available alternatives the constructed facility includes equalization storage, polymer feed, lamella plate 
clarifier, cloth disc filtration and a sludge press.  Construction of this facility was completed under two contracts 
by Mele & Mele & Sons, Inc. and Preload, LLC.
Phase III, which includes construction of the Permanent Water Filtration Plant, is in the final stages of design/
permitting.  The PaDEP Public Water Supply Permit is pending.  Once received, it is proposed to proceed 
with construction this year.  The proposed water filtration plant will include precast building construction, new 
clearwell, lamella plate clarifiers, conventional filtration followed by GAC absorbers and UV treatment.  
Center Township Sanitary Authority (CTSA) Headworks 
CTSA (Beaver County, Pennsylvania) has completed an upgrade to the headworks facilities at their existing Elkhorn Run Sewage Treatment Plant.  LSSE 
provided design and permitting services for the installation of a new mechanically cleaned bar screen and site improvements.  The existing Elkhorn Run 
headworks facilities consisted of an aged comminutor.  This device was designed to macerate solid and fibrous materials in the influent waste stream.  

Continued Page 2

Messages from the Managing Principals
A Note from the Managing Principals: Developer Review Questions Process
The most common comments by developers to our municipalities and authorities is “Why did I get so many comments?” and “Why is my letter of credit or bond amount higher 
than the amount I provided?”.  
The first comment is more difficult to describe than the second.  The first answer typically is “We get many submittals that are incomplete”, not per the ordinance and not 
containing the information required by ordinance.  It appears many have not read the ordinance, nor prepared the plans based on the ordinances.  The initial review seems 
to provide the check list of what plans are required to have and were not included in the submittal.  To lessen the cost to developers, municipalities and authorities, we 
recommend plan submittals be returned as incomplete by the Owner if they do not have the minimum items included.
The second comment is bonding amounts and the question — “Why is the bond amount so high in comparison to my engineer’s estimate?”
Per the Pennsylvania Municipal Planning Code (MPC) - “The amount of financial security required shall be based upon an estimate of the cost of completion of the required 
improvements, submitted by an applicant or developer and prepared by a professional engineer licensed as such in this Commonwealth and certified by such engineer to 
be a fair and reasonable estimate of such cost.  The municipality, upon the recommendation of the municipal engineer, may refuse to accept such estimate for good cause 
shown.  If the applicant or developer and the municipality are unable to agree upon an estimate, then the estimate shall be recalculated and recertified by another professional 
engineer licensed as such in this Commonwealth and chosen mutually by the municipality and the applicant or developer. The estimate certified by the third engineer shall 
be presumed fair and reasonable and shall be the final estimate. In the event that a third engineer is so chosen, fees for the services of said engineer shall be paid equally 
by the municipality and the applicant or developer.”
So… the question is “What should the estimate be based on?”  Private bids or public bids? If an authority or a municipality uses money from a developer’s bond, to complete 
improvements, they will need to prepare a bid package and bid the work as a public advertised bid.  This work will need to be bid per the approved design plans, and inspected 
to confirm the plans are completed per the approved plans the same as if a developer was completing the work.  Therefore, the developer’s engineer is to use public bid 
pricing, prevailing wages and include cost for layout, as-builts and observation of construction and general project services to administer the contract.  
In the end the developer’s private estimate is likely 50-100% less than public bidding including the items listed above.  We often get calls from developers questioning the 
amount proposed to be bonded and we quickly determine that they don’t realize what’s required for a municipality to bid a project and build it.  Once explained the majority 
understand and post the listed amount.  In the future we plan to provide developers in growth communities the recent bids for their use in determining paving values, etc. 
to assist them with preparing a better initial estimate and provide them the typical cost for the soft cost items such as; inspection, bidding and construction advertisements 
under municipal bidding requirements.  In closing, our goal is to have the developers provide submittals consistent with the ordinance and with municipal bidding estimates. 

Call 811 and Subsurface Utility Engineering (SUE) Awareness:  IT’S NOT JUST A “ONE CALL” Anymore
LSSE will have a virtual late summer municipal Permits and Regulations Update and one main item that will be discussed is SUE Awareness.  With the recent enactment and 
effective date (April 28, 2018) of the Underground Utility Line Protection Law revisions (aka PA One Call Law – Act 50) has certainly impacted the operations of municipalities, 
authorities, utilities, engineers and contractors.  
Discussed in greater detail will be changes in the One Call Law in 2018 established enforcement and compliance responsibilities to the Pennsylvania Utility Commission 
(PUC).  Alleged Violation Reports (AVRs) has become a frequently used acronym in the industry.  Kathy Automated Response to Location requests (KARL) is another 
acronym within the One Call system.  Another acronym that will resonate with “Project Owners” as the “new” law matures is SUE (Subsurface Utility Engineering).
Lastly, the One Call Law also established a formal Damage Prevention Committee to review AVRs and issue informal warnings, administrative penalties among other items 
will be discussed.  To this end, LSSE is planning to have a representative from the Damage Prevention Committee in attendance.  Invitations will be sent with more details 
regarding the virtual meeting.

Note from the MPs on COVID-19 Provisions
LSSE takes action during the COVID-19 outbreak to continue to serve our clients and employee’s needs.  In early March, LSSE went to two shift schedule, day and evening 